KEYPART NOI
T
C
DESCRIPTIONQ
T
Y
APP DATEL
R
MODELREMARKS
28I9-00097 501-0BALL; INTER LK42203-GXZ
30I9-33534 003-0PIN; INTER LK32203-GXZ
31I8-98228 914-0ARM; SHIFT,LOW & 2ND12203-GXZ
33I8-98186 255-0ROD; SHIFT,LOW & 2ND12203-GXZL=421.7
38I1-09580 379-0SPRING; DETENT32203-GXZ(A)
38I1-09580 580-0SPRING; DETENT22203-GXZ(B)
39I1-09843 012-0BALL; DETENT42203-GXZ
51I8-98228 908-0BLOCK; SHIFT,1ST & 2ND12203-GXZ
52I8-98234 145-0BOLT; SHIFT ARM82203-GXZ
54I1-09748 014-0PIN; SPR,SHIFT BLOCK32203-GXZ
61I8-98228 915-0ARM; SHIFT,3RD & 4TH12203-GXZ
89I8-98186 260-0ROD; SHIFT,REV12203-GXZL=366.7
102I8-98228 910-0BLOCK; SHIFT,3RD & 4TH12203-GXZ(A)
102I8-98228 909-0BLOCK; SHIFT,3RD & 4TH12203-GXZ(B)
121I8-98042 944-0PLUG; DETENT SPR22203-GXZM14X9
130I8-98339 428-1LEVER; SHIFT,INTERNAL12203-GXZ
142I0-28751 030-0BOLT; QUAD BOX12203-GXZM10X30 FLANGE
150I1-09580 379-0SPRING; DETENT BALL12203-GXZ
157I8-98339 426-0BOX; QUAD,TRANS12203-GXZ
163I1-33522 171-1LEVER; SELECT,INTERNAL12203-GXZ
167I8-98232 015-0LEVER; SELECT,EXTERNAL12203-GXZ
171I8-97640 725-0SWITCH; NEUTRAL12203-GXZ
181I1-09532 008-0WASHER; PL,SELECT LEVER12203-GXZOD=40
187I1-33659 171-0BOLT; SELECT LEVER12203-GXZM8X42
188I1-09440 062-1NUT; SELECT LEVER12203-GXZM8 FLANGE
195I0-28151 020-0BOLT32203-GXZ(A) M10X20 FLANGE
195I0-28050 816-0BOLT12203-GXZ(B) M8X16 FLANGE
218I8-98230 290-0BRACKET; HARNESS CLIP,QUAD BOX12203-GXZ(A)
218I8-98339 423-0BRACKET; HARNESS CLIP,QUAD BOX12203-GXZ(B)
234I9-09180 117-0RING; SNAP82203-GXZ(A)
234I0-91800 616-0RING; SNAP22203-GXZ(B) ID=14.7
243I0-28050 820-0BOLT; COVER62203-GXZ(A) M8X20 FLANGE
243I0-28650 835-0BOLT; COVER42203-GXZ(B) M8X35 FLANGE
259I1-33519 135-0GUIDE; SELECT,CONT BOX12203-GXZ
271I1-33549 016-0BUSHING; QUAD BOX12203-GXZ(A) ID=20 OD=23
271I1-33549 104-0BUSHING; QUAD BOX12203-GXZ(B) ID=28 OD=32
272I1-09588 213-0RING; SNAP,QUAD BOX12203-GXZ
274I8-98220 886-0COVER; SHAFT,QUAD BOX12203-GXZ
285I1-33149 008-0BREATHER; AIR,QUAD BOX12203-GXZ
289I1-09625 647-0SEAL; OIL,CONT SHAFT,QUAD BOX12203-GXZ(A) OD=41
289I1-09625 386-0SEAL; OIL,CONT SHAFT,QUAD BOX12203-GXZ(B) OD=30
292I0-91111 508-0NUT; LINK ROD22203-GXZ(A) M8
292I1-09440 062-1NUT; LINK ROD22203-GXZ(B) M8 FLANGE
293I0-91610 708-0WASHER; PL,TAPER BOLT12203-GXZID=8.4 OD=22
295I8-98341 893-0ROD; LINK,RELAY LEVER12203-GXZ
296I1-09760 108-0ROD END22203-GXZ
298I8-98339 427-0SHAFT; SHIFT LEVER12203-GXZ
305I1-33529 028-0BOOT; LEVER SHAFT12203-GXZ
315I8-98342 614-0LEVER; SELECT12203-GXZ
317I1-09330 119-0BUSHING; LEVER22203-GXZ
319I8-98342 615-0BRACKET; SELECT LEVER12203-GXZ
321I0-28181 022-0BOLT; BRKT,RELAY LEVER22203-GXZM10X22 FLANGE
323I1-33659 219-0NUT; LK,SELECT LEVER12203-GXZ
324I0-28051 060-0BOLT; SHAFT12203-GXZM10X60 FLANGE
335I1-33659 220-0COLLAR; DIST,RELAY LEVER ASM12203-GXZ
339I7-05110 010-ANUT; QUAD BOX52203-GXZM10 FLANGE
340I7-05108 010-ANUT; BRKT12203-GXZM8 FLANGE
341I0-44011 035-0STUD; QUAD BOX52203-GXZM10X35 L=50
342I0-28050 816-0BOLT22203-GXZM8X16 FLANGE
346I1-33739 872-0HOSE; AIR12203-GXZID=6 OD=9 L=150
347I8-98228 957-0ARM; SHIFT,RANGE CHANGE12203-GXZ
348I1-09660 964-0CONNECTOR; AIR HOSE12203-GXZ(A) DIN8 & R3/8 STRAIGHT
348I1-09661 129-0CONNECTOR; AIR HOSE12203-GXZ(B) DIN8 & RC3/8 3WAY
352I8-97792 064-0ROD; SHIFT,RANGE CHANGE12203-GXZL=292.3
353I1-09700 109-1CLIP; AIR HOSE12203-GXZ(A) ID=19 L=24 H=21
353I1-09700 945-0CLIP; AIR HOSE12203-GXZ(B) ID=35 L=33
354I1-33739 981-0SEAL; AIR CYL12203-GXZ
356I8-98072 216-0PISTON; AIR CYL12203-GXZ
359I1-09623 403-0GASKET; AIR CYL12203-GXZ
381I1-09040 091-1BOLT32203-GXZM10X34 FLANGE REAMER
394I8-97492 687-0SWITCH; RANGE CHANGE12203-GXZ(A)
394I8-97492 689-0SWITCH; RANGE CHANGE12203-GXZ(B)
398I8-97492 687-0SWITCH; REV LAMP12203-GXZ
408I8-97492 689-0SWITCH; SELECT,4TH 5TH12203-GXZ
433I1-09623 636-0GASKET; BUSHING22203-GXZ
443I0-28050 890-0BOLT; CLIP42203-GXZ(A) M8X90 FLANGE
443I0-28050 816-0BOLT; CLIP22203-GXZ(B) M8X16 FLANGE
474I8-98222 569-0WASHER; SPRING STOPPER22203-GXZ
513I5-09707 030-1CLIP; BAND12203-GXZL=250
513I5-09707 031-1CLIP; BAND42203-GXZL=140
548I1-33712 028-0CLIP; HOSE12203-GXZ
552I8-98230 401-0BRACKET12203-GXZ
562I8-94246 958-0CLAMP; LOCKING12203-GXZID=7.8
578I1-33712 023-0CONNECTOR12203-GXZ(A)
578I1-33712 024-0CONNECTOR12203-GXZ(B)
578I1-33712 026-0CONNECTOR12203-GXZ(C)
578I1-09660 649-1CONNECTOR42203-GXZ(D) DIN8 & R1/4 ELBOW
578I1-33712 025-0CONNECTOR12203-GXZ(E)
579I8-98228 919-0BLOCK; SHIFT,ROD GUIDE12203-GXZ
580I8-98228 920-2BLOCK; INTERLOCK12203-GXZ
581I8-98230 349-0COVER; BLOCK12203-GXZ
582I8-97365 378-0BOLT; SPRING GUIDE12203-GXZ(A) M8X15,M8X25 L=49
582I8-98034 764-0BOLT; SPRING GUIDE92203-GXZ(B) M8X30 FLANGE
587I9-08160 420-0PIN; SHIFT GUIDE12203-GXZ
588I1-09580 576-0SPRING; RETURN,QUADRANT BOX12203-GXZ
595I1-33712 008-2VALVE; RANGE12203-GXZ
599I1-33712 027-0TUBE; NYLON12203-GXZ
600I1-33263 037-0PLUNGER; VLV22203-GXZ
601I1-33545 011-0COVER; SHAFT,SELECT12203-GXZ
602I1-33263 037-0PLUNGER; DETENT22203-GXZ
609I8-98295 973-0BODY; AIR,CYL12203-GXZ
610I8-98230 377-0SEAL; PISTON12203-GXZ
611I0-91380 012-0NUT; SHAFT12203-GXZM12 LOCK NUT FLANGE
613I0-28151 240-0BOLT; AIR CYL32203-GXZM12X40 FLANGE
615I8-98222 558-0VALVE; MAGNETIC12203-GXZ
617I8-98042 944-0PLUG12203-GXZ(A) M14X9
617I8-97320 204-0PLUG12203-GXZ(B) PT1/4
617I1-09661 616-0PLUG12203-GXZ(C) OD=8 L=27
618I8-98222 734-0TUBE; NYLON12203-GXZ(A) L=400
618I8-98230 402-0TUBE; NYLON12203-GXZ(B) L=250
621I1-87411 006-0TUBE; NYLON22203-GXZSERVICED BY L=2000 OD=8
622I1-87411 019-0TUBE; CORRUGATE22203-GXZSERVICED BY L=2000 ID=10
634I8-98228 903-0BLOCK; SHIFT,LOW,REV12203-GXZ
734I8-98228 911-0ARM; SHIFT,LOW & REV12203-GXZ
735I8-98186 259-0ROD; SHIFT,3RD & 4TH BLOCK12203-GXZL=421.7
736I8-98186 258-0ROD; SHIFT,3RD & 4TH ARM12203-GXZL=160.5
737I1-33511 560-1LEVER; SHIFT,3RD & 4TH12203-GXZ
738I8-98186 280-0SPINDLE; 3RD & 4TH12203-GXZ
F-SERIES-E4
GIGA GXZ E4
ILLUSTRATION AND TEXT
2-30 | GEAR SHIFTER AND QUADRANT BOX
  GLOBAL SEARCH   SEARCH FOR PART NO OR PART NAME PDF | HOME | UPDATED: 2024-01-29 08:29:14